djamato

ILLUSTRATED SPARE PARTS LIST
| FOR
HIGH SPEED
OVERLOCK STITCH MACHINE

MODELS & DEVICES

AZ6020G  AZ6003G  AZ6016G

— K2 —C — - Z{/xﬂ,%o



/IN— =2 OO BR IS

_wn—/)zbmuwmc%Cﬁkm%ﬁégi%rwkbr47xF%W&Lrwi%
HEI~BIRZEXRETFAVZEEL TWET,

HEU~YTET L, AHERESLZTERLTWVET,

N—=Y YR PMCEBHENTNDI DT —DFEIRNRXARXIEBEEREDLTWES,

[ ] RMIEDA— ) 2 hekt L, & E?Eént%méﬁbbfm$¢
[ IJNIXIBParts No. BRURVHOKIR

* ﬁ@@ﬂ—vusz%LT\%@ﬁMéht%&&@%?w%ﬁbwai#o

72’ _dj}\-—y)x Ek%ﬂﬁéhfbé%%%fﬁzi@ﬁ%&i Parts No. (Bz i, 2150210)
TREWLET,

Yo 0020004DFA1E. 0020004720004 TIEXF &,
W T Fa—THEXOBRIIAELREIEBALET AN,

BB, ZONR=Y VR MNORBBEIL. XBCIVEEINIEARHVETOTTT

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of AZ6020G-Y5
with Flat Knife.

The items from No.l to No.13 contain the standard model .

The following items included No.14 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.

[ ] means thls part is changed from the prev10us Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.

€ neans this part and model is added to the previons Parts List.

i& When plac1ng an order for the parts from this Parts List, please clearly state
the Parts No. (e.g.2150210) which you require so that we can deliver the correct
parts to you.

v¢ When the Part No. is “0020004” , please place an order for the part by showing
“0020004” or “20004".

v When ordering Air Tube, please inform us of the Part No. and the length.
This Parts List is subject to change without notice.



CONTENTS H /o

MISCELLANEQUS COVERS(1) + = = « ¢ ¢ = = v v o v o v v NA—BBEA) - - - - -

n n (2) D n (2) ......

” ” (3) ................ ” (3) ,,,,,,
MISCELLANEQUS THREAD EYELETS « « - = + « « = = « « - - PR 1] SR
MISCELLANEOUS CRANKSHAFT & BUSHINGS - « « « « « « ¢ « & FHMEUCTyaBFR - - -
NEEDLE BAR DRIVING MECHANISM -+ « - = « = » « « = « « . Srigigm . - - - .- - - -
KNIFE DRIVING MECHANISM « + = « « « « = « ¢« v o o & o & )‘Zﬁﬁ .........
PRESSER FOOT MECHANISM - - - - « « = « ¢ ¢« o o v o @ W, - - - - .
UPPER LOOPER DRIVING MECHANISM =« « « « « « « ¢ ¢« « o gAY
LOWER LOOPER DRIVING MECHANISM -+ « « = « = « ¢« o o < o TIL—/ - - - - - -
FEED DRIVING CONTROL MECHANISM « » + = = + = = « « - - SIRE Y W - - - -
FEED DRIVING MECHANISM =« + « « « « ¢ « o« o o ¢ ¢« o + & %IJ %H .........
LUBRICATING MECHANISM + + =+ = « « = = = « = « o & o« + . %Hmﬁ .........
EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZG003G A/ARUSJEFAGREE - - - - - -
AZEO16G EXCLUSIVE PARTS « » = = » = = o oo v v vov o ST L EERG - - - -
“K27 DEVICE(1) « « « « « « « o o o & Se e e e e e e g i Eﬁ(]) .......
y n (2) .................... ” " (2) ,,,,,,,
“CUDEVICE + » ¢ + -+ s e e 3 ke 5w we gn s e sy 4 B CBEM o v 0 0 oe oo
MISCELLANEQUS SUPPORTING BOARD - - - = = = = « « « - . SiRBEF® - - - - - - -
THREAD STAND =« =+ =« ¢ ¢ ¢ ¢ ¢ ¢ o o o o o o o o o o o RRITB + « ¢ v 00000
WARNING LABEL » =« + ¢ + = o ¢ ¢ o s o o o o o o s o s %3 Y P
LIST of MAIN SPARE PARTS = =« « + = « = ¢ o« o o o &+ &+ . FEHRYUAPL ¢« o o ..
lNDEX ......................... ﬁgl ooooooooooo






MISCELLANEOUS COVERS(1) HAN—BE&A0) 1

Ref. Parts Anmt .
No.  Na Description i 4 Req.
1 2100006 Cloth Plate = « « = « « » « + « = TR lL—hk o+« o o o oo 1
2 2150210 Cloth Plate (Lower) =« « « « « « J2aAFL—hK(F) ¢« 1
3 2100014 Rubber Cushion =« = + + « « + « 7 AL — b (F)BEARE - -1
4 001123 Washor = # % % & € & 5 3 s ® 5.3 e, 5 s 8 5 e BB B 5
5 000644 Spring Washer « « « « ¢ « ¢« « « & i S ) IS/ Ay BV RVE SUEEIEEERIE 3
6 110045 Screw(M4=0.7x12) » « « « « « « « LIERY = v o v v v e e e 3
7 2100011 Cloth Plate Eccentric Bushing« - =¥t Toira -+ + « - 1
3 160001 Screw(MA—0.7X4) « « « « « « .« . ] S 1
9 2100012 Collar(4X9X6mm) » = » + + « « BT— e o o v e e e e e 1
10 003637 Screw(1/8-44X2.5) =« « « « « « =« B S A 1
11 2150015 Cloth Plate Spring =+ « « « « « -« =3 Sy 4 VEC NUAY- S |
12 110012 Screw(M4=0.7X5) « + « » « « « & JERT o o v o v e e e e e 2
18 100001 LoclkeiNol 2 = & & w'r » e wwa BB reesnn s 1
14 110031 Stop Screw(M4-0.7X12) =« « « « -« ABRYIRRY v v e 1
15 0020004 0il (;ap """"""" FANFY T o o 0o 1
16 0020005 O-7ing(P28) « « o » » o » o » « 4 G s + v nsenD & 1
17 9100053 Top COVET + « » » » » o o o o ¢ o B v b G B e e 1
18 110016 Screw(M4=0.7X15) = = « « « « « IERT o oo v v 0 e e e 6
19 2150026 Top Cover Gasket =« « « ¢ « « « EHhARA—RyFxr e oo oo 1
20 2100864 O0il Reservoir Gasket =+ = « - - - HWELXRyF e oo 0o v 1
21 2100863 Qil Reservoir = « + = « « « « » =« b1y ARSI I 1
22 006816 Screw(1/4-24X8) « = « « + o+ JERE » w W e W e e 4
23 0032879 0il Reservoir Rubber Cushion(Black-colored)BhiE= 4 (&) - - 3
24 0033627 0il Reservoir Rubber Cushion(Green—colored)Ph#E= A (Fkf) - - 1
BB o B o E g B B R W B emies et ek sen o, el ) el al) o 0 6L B Bl w1 e B Be e e e
26 2100875 0il Reservoir Positioning Bar - - W4 EEHE - » » - + + » - 4
97 300004 Waclhior @8 B o m s m®s § 5 8 UySra s s e e 3 5 &S 4
28 120017 Screw(M5-0.8X15) = « « « « « IERY e e e e e e e e e e 6
29 0020137 Drain Hole Seal = « « « « « « « » NG T e v e e e e e e e 1
30 005075 Drain Hole Screw(3/8-24x8) « « « HIHFRY + « « ¢ ¢ o o « & 1
BHE 5 0 @ 0 5 .5 T eI g e s e geme e B3 B e W R R w
1) s R MG S S GG BEED BERNE N R B LR HSE RSN B PR S B R
0 G B R R A s R me e R Y s b L R P B YN s
14 300043 Waghor oo w w wuw e b5 & 8 o & VB2 R 9
1 G @i 4253 LRBERENEESEE ; i 5 ¢ CEBHERBEE SR RS
36 2049401 Serial Number Plate - + = « + « - Y A P N 1

37 000726 Rivet » » « o o o o o o o o o o JEAEE« « o o o0 e e e 2



AZ6000G



MISCELLANEOUS COVERS(2) H A —B{& (D) 2
Ref. Parts Amt .
_No. No. Description o 4 Req.
1 2150016 Side Cover =« » = » « » o ¢« o « PEHIS— e ¢ v o o oo 1
2 110013 Screw(M4—0.7X8) =« « + ¢« v « « IERY ¢ o o v v 00000 5
3 110001 Screw(M4-0.7X5.4) « « ¢ « + ¢ ERY o o v e v v v e 1
4 2150018 Eye Guard Holder =« « « « « « « » TAT—RE -+ = o oo o - 1
5 170032 Screw(M4=0.7X5) « + « « ¢« « o IERY ¢ v o o v v e e e 1
b 000010 Conical Spring Washer « « « + « - MART o e o o o oo Z
7 2150125 Eye Guard - = = + » » = « « = « Ao v v v 5 v m & w 1
8 110076 Screw(M3—0.5X6) « o ¢« ¢ ¢ o o IERY v o v v e e e v e 2
g 000444 Wesher = ® % % & 3 & % o % o % a Dy % 4 4 5 & MM B & 9
10 2150023 Needle Bar 0il Defender « + « + - BRI o 0 0 0 e e e 1
11 110012 Screw(M4=0.7X5) = « ¢ « o « « IERT ¢ o0 v e v v e e e 2
12 2150024 Needle Bar Oil Seal = « « = = « - SHE—N c o o e e e e e 1
13 190015 Screw(MI4-2X6) « « « ¢ ¢ ¢ o o IEors # 8 o v o w0 s 0w s 2
14 2150025 Logo Plate =« « = « « ¢ « o « « & B — T v e e e 1
15 110106 Screw(M4—0.7X8) « « « « « « « IERY ¢ o v o e e e e s e 2
16 390177 “AZ-G” Logo Mark =« « « « « + « & AZ—-Gud=e—2 .+« - - - 1
17 390098 Brand Name Plate(68mm)(Red) - « - ¥ (FE) + » « = « « « + « » 1
18 390097 Brand Name Plate(83mm)(Red) - - - ¥ (GGE) + » + « = « « « « & 1
19 2100538 Front Cover Latch Spring + + « -« BiBH® I R—F vF R . -1
20 0024446 Front Cover Hook =+ « ¢ « « « « « BIBx D N—T 7 -« o o o . 1
k| 001203 Screw(9/64-40X4.5) « « « « « « « IERT o oo v e e e 00 1
22 0020016 Front Cover Hinge Pin+ + « « « - FE D e Sl VYA VNI |
23 003637 Screw(1/8-44%x2.5) « « « = « « IERY o o v o v e v e e e 2
24 2100024 Front Cover (Right) =« + « + « - - ATBHX B /28—« « ¢ ¢ o o o . 1
25 0024095 Front Cover Hinge Spring - (1]::E 2 DACES P2 P S SEEI |
26 2100855 Front Cover Hinge « « ¢ « ¢ « « » RiBEX H —k Y e o v . 1
217 2100534 Chip Guard(Openable) =« « « « « -« YIBBwR » v »n om0 o 1
28 110003 Screw(M3.5-0.6X6) =+ « « « « « IERY + o v v v e e e e e 2
29 2129423 Model Plate(Red) =« = « « « - - - B (IR) » « ¢ 000 o o s 1
30 ———— Threading Chart(See the Table) - RBVH(TXRZ=H) . - - - - 1
31 2100856 Front Cover Latch e = « ¢ « » « & BB I RN—FwF « + « + & 1
32 110054 Screw(M3—0.5X3.5) « « « « « « IERY » o o v e e e e e e 2
() BMAEZHEXOBREIBEA(F—VES, MHFEESD) 2BMbRTE N,
Note : Order for Model Plate must be accompanied by model designation(including
symbols of gauge and devices).
Parts No.
Models Threading Chart
AZ6003G 390650
6016G 390650
6020G 390651

ALZ6000G



\
[ ] ¢

12

AZ6000G



MISCELLANEQOUS COVERS (3) H/3—B3f& (3) 3
Ref. Parts Amt .
N No Description i 4 Req.
1 2100035 Feed Mechanism Cover « « « « « - UM & P R 1
2 2100921 Feed Mechanism Cover Gasket - + - XU EAN—2RNoFre + - -1
3 110048 Screw(MA—0.7X10) « « = » » « + - JEERE e wrm = s s g 5
4 2100047 Rubber Cushion =« « = « = ¢ « R P ses & 48 8 &5 1
5 2110027 O-ring(P52) « = = = ¢ » « s & QUVF e v v v oo v v v 1
6 2110026 Ball Bearing Holder « « « « « « - RTFY LTI e o 0 0 v v 1
1 110013 SCIERNE-0.TER) = & @ & B & Gy fbgpips o #2308 B8 &8 1
lmseny s souswygeesddd sBASES s wdsnds 9500 bey
j oS EF VS EREO B ®E W R E R RS S PROm e e o 5 mowm
10 150004 Berew Q=0 73%E) = = == jEepprsa b v 2 3 ¥ 8@ @ 1
11 2100961 Seal Plug ............ gﬁ*%_ ............ 2
12 2150022 Pushbutton = ¢ = = ¢ » » =« w @ PGNP s e el e B 1
13 2100861 (il el @ # 2 o =@ Ry el Nl 2 2 5 B8 B ® @ 1
14 0033024 Retainine Rifg = @ s@is w «« o At Ed e r e rmma 2
15 0068517 Pushbutton Spring » « = « « « + =« Pl et e LR 1
16 330008 Sealiplug ............ gﬁt% ............ 1
19 230000 Seal Plug s = « « « = = « = » + = SEES . . o e e e e e e e e 1
18 2150017 Fabric Guide Plate - - + = = + - ARMAL -+ oo v e e 1
19 110064 Screw(M4=0.7X8) + « = + + « - - [ y
20 2100918 Tail Cover Gaskets & w o % & « & BHR—RyFR e o oo o 1
21 2100037 Tail Cover = « * * * « ¢ o s o =« BHIN— e o o e e e e 1
22 0036518 Seal Plug ............ EEE% ............ |
23 2100873 Ball Bearing Housing =+ « + « « - AV AL/ 1
24 2100874 Ball Bearing Housing Gasket « + + NI Y TNy F /e o o v - 1
75 130003 Serem@d-0.TX17.3) = = # & & &3 s wam <588 m v 3

AZBO0OG



AZ6000G



MISCELLANEOUS THREAD EYELETS BB R

Ref.

No

|

oD 00 =3 O O e GO BD

[u—y

11
12
13
14
15
16
1
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

41
412
43
44
45
46

Parts
No
2100063
110013
0024084
0024083
0024157
0020118
000178
0031111
000177
190016

0032962
0032952
0032971
0024156
2150116

2150124
110001
2150115
006035
000644
000322
2150114
2150110
110073
000653

2150111
2150112
2150132

170049
2150027

110009
0093303
2100229
2150119

110035

2150123
2150120
2150121
000014
110026
0022215

Description -4 4
Thread Guide Plate = = & = = 5 & ﬂ%%@pﬂ%ﬁ ........
Screw(M4-0.7X8) =« « = « « « « =« TR 5

Thread Tension Spring Cap+ - + -« RWFARXXT Yy /(L) - - -

Tension Spring Bushing =+ « + -« - SiAFFTy FEIVIEA -
Lower Looper Thread Tension Spring FA— NRHF % - -
Thread Tension Spring Retainer + RFFXF ¥ 7(F) -

. .

Felt ¢ « ¢ ¢ ¢ ¢ ¢ o o o o o o & A L N BRI

Tongion.Jise: ¥ # ¥ @ & 8 ¥ % RPFM - v v oo oo o

Felt ¢ ¢« * s &« s o « ¢ o s o+ A -972 R

Tension Post(Short) » « « « « « ¢ RETHEGE) -

Tension Disc EYEIBT, ....... ;ﬁ;ﬁ:f— ;ﬁiﬁ ........ 3
Upper Looper Thread Tension Spring A —/ S%FRF X% - - - -1
Needle Thread Tension Spring - - #HR#TF AR« <« « = = = - 1
Needle Thread Tension Spring - -« R F SR - « » « ¢ ¢+ o 1
Ten810n Disc Eyelet for Needle Thread #tRFHFHRE- - - -1
Needle Thread Eyelet Holder - - - tRiBEUAIH « « = » - - - - 1
SCICW(M4‘0.7X5.4) ....... _”:;i{:‘/‘; ........... 3
Needle Thread Eyelet(Right) » « - @tRaECH) « « » =+ =+ - - 1
Screw(9/64—40><7) ........ JJ:*Q/“ ........... 1
Spiiig Nashsp = & @ mrer o o AT WG P rigdpm = > v v 1
Nut » = » = ¢ ¢ ¢ s o s o & o o qu ~ }\ ........... 1
Needle Thread Evelet(Left) -« - - @#lREE) + » » =« « « « = 1
Needle Thread Pull-off « = « -« $fKEY - « « « » o o0 v 1
Screw(MA—0.7TXT.5) =+ « « « « « » T S 1
Knock Pin» « + ¢ « « « + « « « XA I i
Thread Retainer Plate Support « « /NRFAR + « = ¢ = o o = = o 1
Thread Retainer Plate » « = - + NI« » » o o v e e s 1
Thread Retainer Spring =« « = * INBFIMISR « o« v v 0 0 o e 1
Screw(M2-0.4X4) =« + « « o ¢ o _”:*/ ........... 1
Looper Holder Cover - = « « « - -+ Fat =Y A 1
SCI’BW(M4—0.7X8) ........ _[j_—_;i(“/? ........... 1
Looper Driving Shaft O0il Seal - - — @A AN —N  » + -1
Looper Holder Cover Spacer (Rubber) A—RHEHNA—RAR—H - ]
Looper Thread Eyelet(Left) « « « —2%RE(FE) « » =+ » - ¢ 1
Screw(M4—0.7X10) = « = « « « « IEBeT . ¢ - e wie e 3
Thread Eyelet Support « = « - - - SPEEfIHE » « o 0 o e 1
Lower Looper Thread Evelet =+ = - FA—/%%HE - - = - - - - ¢ 1
Upper Looper Thread Eyelet + « « EA— S%iE - - - -+« - - 1
Washer « « = « « « = = + « « « = Toyiid o v o o o o o s s o )
Screw(M3=0.5X6) =« « =« ¢ o = « ERY o o v v v e e 9
Looper Thread Pipe =« « = = « = BREINAT » o oo 9

AZ6000G



OOOOOOO



MISCELLANEQOUS CRANKSHAFT & BUSHINGS

Description

Machine Pulley =« = = « « « « »
Screw(M6=1X6) =+ + = « « « « =

Mechanical 0il Shield Sleeve

Screw(M4—0.7X4) « « « « « « =«
Corrugeted Washer « « « « « - -
Mechanical Oil Shield - - « - -

Crankshaft Ball Bearing(Right)

Bearing Adapter = = « + ¢ ¢ - -«
0il Pump Driving Worm =+ <« = = -
Crankshafs Bushing & » = = =

EWMERU Ty aB8R 5
Amt .

Ay % Req
5::‘/3/7"._.9 ........ 1

IERT ¢ o o v 0 v v 00 0 5

m@Ju;gD_j ....... 1

_ﬂ:qu; ........... 3
3£ﬂg[73,5/*, ........ 1
HEIY « ¢ ¢ o 0 0 oo e e 1

B ARTYVI(E) - - 1

RPYUTTy e e 1

-----------------------------------------

ooooooooooooooooooooooooooooooooooooooooo

Ref. Parts
No_ _ No
1 2150214
2 160007
3 2100625
4 160001
5 2110184
) 2110183
i 0093090
8 3100129
9 2150096
10 2150038
11 2150100
12
13
14 160027
15 2100872
16 2150039
17 2100105
18 2150043
19 2100117
20 2150049
21 2150048
24 003636
23 000526
24 2150040
25 310109
26 2150041
Ak 2150046
28 2150047
29 2100272
30 2150044
31 2150045
3 2150042
33 2150069
34 2100098
35 2150050
36 2100642

Screw(M3-0.5X3) =« « « « « « -
Crankshaft Ball Bearing(Left) -
Crankshaft Bushing =« + » « ¢ -

RS e o m W e s s os e 5
R T U ()« + - -1
/J\‘j‘\y'?/:,_ ......... 1

Upper Knife Driving Shaft Bushing (Right) E A REH7 v+ = () 1
Upper Knife+Feed Bar Driving Shaft Bushing LAr-%)®7yvz- - -2
Upper Knife Driving Shaft 0il Seal LA R#AAAT—nN - - -1

Needle Bar Driving Shaft Bushing(Right) #EY7/M7yva(h) - - -1
Needle Bar Driving Shaft Bushing(Left) ##/7//w7yva(g) - + -1
Cap Screw(5/16-32X3.5) « ¢ « « « FERI = « « ¢ ¢ o o v o . 1
Gasket =+ = + ¢« = « « « « « « - }Qg;ﬂ:;/ .......... 1
Needle Bar Bushing(Upper) + + *» ‘#HE7T v a(k) » - - - - 1
OS] Wik, » = = = o = = = w = & AR T 1
Needle Bar Bushing(Lower) - = « - ##E7 v 2(F) + » -+ + - 1

Upper Looper Driving Shaft Bushing(Front) Lv—/#79va (i)
Upper Looper Driving Shaft Bushing(Rear) tv—rW7/yva(®) - - - -
Looper Driving Shaft 0il Seal -
Lower Looper Driving Shaft Bushing(Front) Fi—r#7vyva (i)

Lower Looper Driving Shaft Bushing(Rear) Th—rW/yva(%) - - - -
Feed Bar Driving Shaft Bushing(Left) V@7 > a(E) - - -
Seal Plug ........... =
Control Lever Shaft Bushing - -

=g A N —) - .

P .
ok ok ek

[EEPRREN

BLlA L b e S B EB A § 1

af
- RVFHUA-HT 2 ]

Needle Bar & Needle Bar Bushing, C. Set $ti-$HET v = (#)1

Needle Bar =« « « *« © « + « « &

GHEE -« + o e o e e e 1

AZ6000G



1

g

&2 7

10

AZ6000G




NEEDLE BAR DRIVING MECHANISM Ik 10 4 B
Ref. Parts Amt .
‘N Na Description i 4 Req.
1 2150105 Needle Bar Driving Connecting RodgtEm vy K« « » ¢ 0 0 v v e i
2 120049 Screw(H4—0.7X16) + + = = = + + - BT« v v e 2
3 2100144 Needle Bar Driving Connecting Rod Pin $HEZ 7€y - - -1
4 160002 Screw(M4—0.7X5) « « « + o o oo QRS = o o« oo 1
5 2100899 Needle Bar Driving Lever + « - - &tEEZ S 7wla. - - - - - 1
6 120006 Screw(M6=1X12) + + + = = = =+ - IERD e o oo e e 1
7 2100137 Collar(12X20X10mm) + + « + + - BT e e e 1
8 160003 Screw(M5—0.8X5) « « « « ¢ o o . i s e mem &5 6 s 2
9 2150510 Needle Bar Crank Arm, C. Set - -gHEr7 57 ) - -+ - - - 1
10 2150500 Needle Bar Driving Shaft - - - -$tEEZ S 7@ - -+« - - 1
11 2100136 Needle Bar Crank Arm + = = « - -« BHET T « ¢ 278 2 v e 1
19 300008 Washer « » ¢ ¢ o = o o s o o » T opSidps o+ o v 4w v ow o 1
13 140003 Screw(M6=1X18) = « « « « « « - - g/~ SR HY REE 1
14 2100138 Needle Bar Connecting Link + « «#EU L 7 - « ¢ ¢ o 0 v v s 1
15 2100176 Needle Bar Connecting Link Pin - #EEU 7L« « o ¢ o v v 2
18 310089 011 Mick =+ » = « + « « « o « o & W e o v e e e e e e e 9
17 2150051 Needle Bar Connecting Bracket - - gt » - -« « » -« - - 1
18 110006 Screw(M3.5-0.6X10) » « « « « - gl v e poreEs 1
19 160016 Screw(M4=0.7X4.5) « « + + « - - [ IR y
20 2100642 Needle Bar - - o5 e 65 fdd. O B 8 ﬁ-l—% ------------ 1
21 2159102 Needle Clamp(Y) = « « = « « « - - il s s s s s aBB RS 8 1
I Needle(System:DCX1) « « « « « -« Gkt i s AE S at
23 003637 Screw(l/8-4dx.5) =® s = m ¢ 3 I s mm s eswne s 2
24 2150057 Stitch Plate Support Stay, C. Set#HEkHRftH3Z=GH) - - - - - 1
25 2150058 Stitch Plate Support Stay- - - - gHRRftHEZ= - - -+« - - 1
26 000035 Roll Pin = « ¢ ¢ « = & « « « o &« B LB ¢ o s o o o o o s 1
2 110009 Screw(M4—0.7TX8) =+ » + ¢ o+ ¢ o TR & o o w w0 B 6
28 2100502 Stitch Plate Support(Rear) - - - &HREfFH(ER) - -« - - - - 1
29 110001 Screw(M4—0.7X5.4) « « + « « ¢ - =S B EEEEEEERE 1
30 2108004 Stitch Plate(Y5) + + = + + « » « BRI -+ v o e e e 1
31 005345 Screw(11/64-40X8.3) « « + -+ + - IERD oo e 2
32 2100145 Stitch Plate Support(Front) - - - $HREfMTE®GD) « » - - - - - 1
33 110011 Screw(M5-0.8X10) « + « ¢ ¢+ - hEfs s @ @08 A 5§ F & 9E 2
34 0032604 Rubber Cushion « « « « « « « « - AP wsss 2 @rus 1
35 2109200 Needle Guard(Front) « « « « « + - 2 -2l 0= 11 ) AU I
36 110002 Screw(M3—=0.5X5) < = o ¢+ o .- JEFRET = o o 2 e B B B by 1
37 2150035 HR Unit, Complete Set+ » « « - - HREBEGM@) « -+ - - - - - ]
38 3100370 Tube Joint « « = + = + + + + v - NATREF - o o 0o v e e 1
39 2100152 0i1 Tube(70mm) + = = « « = « - - B A S (T0mm) » « + - - - 1
40 310005 011 Wick « + ¢ ¢ ¢ = o o« o o o & iﬂadﬁ\ ............ 1
41 2100533 HR Felt Holder « = + » + » + » - HRZ A NEY - - -+ - 1
42 310001 BR Felt s =+« = oo o v n v oo HRZzn b o oooooe o 1
43 2100535 HR Felt Holder Bracket, C. Set - HRE(TEGE) « « + « « - - 1
44 2100536 HR Felt Holder Bracket =« « - - - HREfIE ~« ~ =% 44 454 1
45 000393 RoLL Pin = = o oo v o v on oo L N L IR 1
46 110013 Screw(Md=0.7X8) = « = =+ - - - IERT e oo e 1
47 320008 Fitting Stud(Short) « « = - « - « EREFRAMGE) - - -+ - - 1
48 000567 Spal « ¢ v e v e e e e e e e AT L SV S PR 1
49 2150150 HR Unit Bracket « < # « ¢« « = < 3 HREEH - « « « =+« -+ 1

AZ6000G



'6" 7

AZB000G



KNIFE DRIVING MECHANISM A R g

Ref.
No

W 0O = O O b OO D

[—Y

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
il
28
29
30

Parts
Na
2100160
120049
2100173
160002
2100162
120006
2100161
160003
2150060
2100165

2100164
110035
0020496
000532
110004
0093864
2150020
110012
2100174
2150019

110001
2100009
2150021
0032919
2100166

110046

000688
2100167
2100168

140014

Description o 4
Upper Knife Driving Connecting Rod EARw» F -
Screw(M4—0.7X16) « « = ¢ « « « « IERY o v v v -
Driving Lever Pin+ « « « « « « EA AU -
Screw(M4-0.TX5) » ¢ « « « = « « R 8 > & 8
Upper Knife Driving Lever « + « « £ A Xughfi- - -
SeramMB=T30 1Y e s v oo o o o RS e oo o
Collar(10X19X9mm) » « « = « + » o A A
Screw(M5=0.8X5) = = « = « » ¢ fpets B b &
Upper Knife Driving Shaft - - « « LA R#f- - - -

Upper Knife Holder Positioner « + EAZRFAFE YV

Upper Knife Holder(Flat Type) + + EAARKRNF ()

Screw (MA=0.7X10) « = « « = = + -+ I IR
Upper Knife(Flat Type) =+« = - « - EARCGE) - - -
Washer * * = * * ¢ + s ¢ s & o & U\y?‘/_;? .« e e e
Scrqw(Mﬁ,s—{]_ﬁxg) ....... % DI
Seal Plug = « + = « » « = o o + » SH e & s s e
Lower Knife Holder Spring Stop *« FAANRREN -
Screw(M4—0.7X5) =+ = « « « « « IERY « ¢ o o -
Cloth Plate Rubber Cushion - -« - ¥E@E=T AL - - - -
Fronf Covep s = = = v # & ® 4 = = BHip A— e o -
Screw(M4=0.7X5.4) = =« = « « + » IERY e o 0 o e
Cloth Plate Spring Pin = = < » = RxZreys - -
Lower Knife Holder Locking Plate T A AH[MEY Ik A
Lower Knife Holder Spring« « » « FAANRXRX « - -
Lower Knife Holder =« « « = - - - FTRARLG « = =
Screw(M5=0.8X12) + » « + « + - - IR e o
Guide Pinm e + » » » » « » + « « « FALREY « » -
Lower Knife» « « « « ¢ ¢ + « « = ‘F;(x ,,,,,
Lower Knife Clamp « =+ = = « « + ¢ TFAAHT . - -
Screw(MA=0.TX8) « « = = « + « » RSP s = @

AZ6000G



AZ6000C




Ref.
No_

1
2
3
4
5
6
7
8
9
0

1

11
12
13
14
15
16
17
18
19
20

2
2
23
24
25
26
2
28
29
30

31
32
33
34
39
36
31
38
39
40

41
42

PRESSER FOOT MECHAN!SM T 8
Parts : Amt .
Na Description B 4 Req.
190080 Adjusting Screw(M10-0.75%30) « - AR + » = =+ + o oo o 1
100073 Lock Nk == % ms% « » o 5w = YR 1
2100181 Presser Spring « » « » ¢ ¢ ¢ ¢ - FHIZOSR « 0 0 v 0 0 0 0 e 1
92150145 Precset Rdp+ # ¢ ¢ & 5 5. 8 © & & HTHE -+ o 0 v e e e 1
2100580 Presser Arm Positioning Guide Pinif—RaZEAE L « « « « = - » 1
000482 Spring Pin =« ¢ « = ¢ ¢« + o o o Rl I YAl PTG 8 s |
2150146 Presser Arm Stop =« « ¢ ¢ ¢ ¢ < ¢ WA oy sNe o 0 0 oo 1
110012 Screw(M4—0.7XD5H) « + + « = = « 122 2 U R 1
2150147 Presser Foot Release Lever =« « « o « « ¢« o o o 00 v v 1
2150148 Presser Foot Release Lever SpringRiHr /3R« « « « o v v o o 1
170045 Screw(M4=0.7X5) « = = = « « « IERL s o v 0 0 00 000 1
180001 Screw(M4—0.7X4.5) = + « « « « AS-3:: %, o B A 1
2100193 Presser Foot Lifter Lever s « » « #ZFE X LoS— -« « o o ¢ 1
170047 Screw(M8—1.25X10) = « = = « « » IERY ¢ 0 o o o s e e e 1
2150138 Presser Foot Lifter Lever Stop * =B L AA—ZX by sN- o ¢ 1]
120010 Screw(M6—1X10) « » « « « « « « =« IERY o oo v o oo v v v e 1
2100197 Presser Foot Lifter Lever Link O it Y, A PR R IV AL |
2100518 Presser Foot Shaft Collar« « - izl b5 —« « « « « « - - 1
120017 Screw(M5—0.8X15) « « « « « « « = 1o P A AL 1
2100192 Intermediate Lever « = « ¢ « « < HTHiL S— « « o o 0. . 1
110065 Stop Screw(M4-0.7x12) =« « - - - b 480 - o I 1
100001 Totks NigE! = 3 o9 oo om0 B 2 S S 1
2150139 Presser Foot Lifter Lever Sprlng WAL N— N o v o 1
2100099 Presser Foot Shaft Bushing + « - ffx@i7 >y =2« « » « « - - 1
16000? SCI'EW(MG"IXG) --------- JJ:*\/ ........... 1
2150140 Presser Arm, Complete Set  « « - ¥—jpaGH) » - « = = « « -« 1
2100189 Presser Foot Shaft - =« + = < -ﬁ':r-éfm ----------- 1
9150141 Braissem: A = o i = o o w of, 4 - SR 1
2100199 Presser Arm Hinge Pin+ = « - « =P s s v v 1
160001 Screw(M4-0.7x4) = = « « « « « IERY ¢ o v o e e e e e 1
2157087 Presser Foot, C. Set(Y5) =+ « « « = (RH) » » « + = « « = « - 1
2157000 Presser Foot Hinge « « « « = = e ot U I 1
110004 Screw(M3.5-0.6X8) =« = « = = « J1 o B A 1
2157040 Presser Foot Half-stay + « « - - MEER ¢ v s 1
110050 Screw(M3.5-0.6X4.5) « ¢ =« « » IERY ¢ o o oo e e e e 1
2157020 Presser Foot{(Lower) » « + « + ¢ - PE(F) <+« § 83 3 5 % ¢ 1
0034535 Thread Chain Guide =« ¢ « « = + ¢ EET AR« o 00 o0 v o e 1
004237 Screw(3/32-56X2.6) = « ¢ « <« < - IERY ¢ o o o e e e e 1
2157205 Presser Foot Stitch TonguedYd) ~JIk# < = 3 ¢ & & & & & & & & i
2107643 Finger Guard * = = & = £ & & = 5 PR e e e L e 1
000444 Washer ............. lj‘yj‘/Jf .......... 1
005036 Screw(1/8-44X5.6) =« « « =+ + IERY o v o v e e e e e e 1

43

AZ6000G



AZ6000C



UPPER LDO-PER DRIVING MECHANISM L —/ B 9

Ref.
No.

O W 0O —1 Y U LI D

[—Y

12
13
14
15
16
)
18
19
20

21
22
23
24
25
26
a1
28
29
30

31
32
33
34
35
36
37

Parts
No
2100900
120049

2100088 .

2150071

120006
2150070
2150072
2150075
2100161

160001

2150130
110009
2150515
2150084
2100227
130001
110071
2100884
2100221
300008

140004
2100903
160002
310089
2100667
000629
2100892
310065
2109322
210009

000779
120013
2100854
2150117
000014
110002
2100890

Amt .

Description & 4 Req.
Looper Driving Lever Connecting Rodv— "m 3y R e o 0 0 v o e 1
Screw(M4—0.7X16) « = = » = « - - T A 4
Connecting Rod Swing-proof =+ - WL JEA « « « « ¢ o o o o 9
Upper Looper Driving Lever + « « B —  ugiffg« « » « « « « - 1
Screw(M6=1X12) « « o « « « « « & JERY ¢ o o o 0 e e e e e 1
Looper Driving Shaft =« « « « « - Ea—o%i e - e e e e e e 1
Driving Shaft Thrust Ring+ + + + RFARYU T o o o o v o 1
Driving Shaft Thrust Ring+ « « « AFARY T+ o o v o v - 1
Collar(10X19X9mm) » =+ + « = + - B 1
Screw(M4—0.7X4) = = « « « « « 17 R T 9
Upper Looper Thread Pull-off -+ « EA— %Y « « - - - - 1
Screw(MA—0.7X8) « « + « « « « « JESRE e w it mi o o 5" 8w o s 9
Upper Looper Bar Crank Arm, C. Set kA —2X2S5v 7 (Gd) - - -1
Upper Looper Bar Guide Bushing + A—RBENAZL - « « « ¢+ 1
Upper Looper Bar Guide Cover « « L—/  ZHNZFE+» » » + + » + - 1
Screw(M2.5-0.45X6) = = « » ¢ + » ERY o o 0 o v 00 w0 e 1
Screw(M2.5-0.45X6) « « « + « + R o e 0 e e e e e 1
Upper Looper Bar Guide, Complete Set/L— SEHNGE) - - - - - 1
Ubper: Looper: Bat-Crallk Afl « v = Bl NE PGP & « & & 8 ¢ 1
Washer =« +« ¢ « ¢ ¢ o o o« o o = & L 1
Screw(MB—lxlﬁ) ......... JJ:;[";-? ........... 1
Upper Looper Bar Crank Arm Pin - EA—NI S5 7« » ]
Screw(M4—0.7X5) « ¢ ¢ ¢ ¢ o o R o v v e v e e e 1
0i] Wik = = ® ® wow o m o o o SRR i
Upper Looper Bart « « « « » « « = Iy - S R 1
Seal Plug ............ E‘-&ﬁ ............ 1
Upper Looper Bar Guide =« - - - - =R« o e e e e e e 1
Diling Feli= = &« = = o & 2 Py A o VN I 9
Upper Looper(for Needle Size #3~14) BN — X(EEFHI~N4H) -1
Screw(1/8-44%3.2) « « « « = « - JIEE S 1
Standard Pin = & = = ¢ ¢+ ¢ & 2 @ B e o0 o v o0 e 1
SCTEW(MS'IX15) ......... JJ:*“) ........... 2
Upper Looper Supplementary Thread Eyelet kA — "gBhfkiE - - 1
Lower Looper Thread Pull-off -« « FA—2%8YD « « =« - - - 1
Washer = ¢ ¢ * * * ¢ s o« ¢« o o & LA 1
Screw(M3—0.5X5) « ¢ ¢ « « - o - WERT o o v v 0 e v e e 1
Upper Looper Bar, C. Set = « « « b— () « « + « =« + - i

AZ6000G



10

AZ6000G



LOWER LOOPER DRIVING MECHANISM

Ref.
No

D 00 ~1 O W e W) D

—_

12
13
14
15
16
17
18

Parts
Na
2100215
120049
2100088
2150076
120006
2100902
2100161
160003
2100219
2100211

300008
140002
2150118
110009
2109347
2109201
110036
180014

T —/ B 10

Amt .

Description fi 4 Req.
Looper Driving Lever Connecting Rod A—sXmy | v« v v o e 1
Screw(M4—0.7X16) ........ _u:*\‘/" ........... 4
Connecting Rod Swing-proof « « - HELAEA + « ¢ = ¢ o o v o - 1
Lower Looper Driving Lever -« + « FA— g « « « « - - - 1
SCI‘EW(MB"’IX].Q) ......... JJ:*T‘/“ ........... 1
Driving Shaft Thrust Rigg- * ¢« « RFAPFL—=p = =2 ¢ ¢ » 1
Co_llar(10><19><9mm) ....... BT— e v e e e e e e e e 1
Screw(M5—0.8X5) =+ + « o o o o JERY o o v v o 0o e e 3
Looper Driwving Shaft = ¢ & s = & U XH e e e e e e e e e e 1
Lower Looper Holder Arm- - - - - TR o o e e e e e 1
Washer « ¢ ¢« « * * = = + + « « = T/ ¢ o s o s 0 0 o o 1
Screw(M6=1X14) « « « » = = « « - JERT o o 0 s 0 0 0 v e e 1
Thread Bullepdl ¢ = » s w2 mm TA—NELEY « » - o - 1
Screw(M4—0.7X8) =+ = « « = « « - JERY ¢ o 0 0 0 0 0 8 0 o 1
Lowes Logper = & v @& = &.5 & 8 TFa—2 % o o o v o v e e 1
Needle Guard(Rear) =« « = « « » - GBI (FB) + v o e e e 1
Screw(M3—0_5X6.5) ....... HERY o 0 0 o e e e e e e 1
Screwed Pin(M3-0.5x%4.5) B R - e e e e e e e 1

AZ6000G



AZ6000G



FEED DRIVING CONTROL MECHANISM Bz Y SR 11

Ref. Parts Amt .
No _Na Description il 4 Req.
1 2150064 Main Feed Bar Lever » =+ « = « » S 0 -
2 120006 Screw(MO=1X12) « + o o o o o o @ JERY o v 0 o v e e e e 4
3 2100251 Main Feed Bar Lever Pin+ - - - - BREYLA—EY o o oo 1
4 300000 Washer = =+ » ¢ & « « o o« o o o & I AVE SR I 3
5 100002 Wit v wopmme w2 & o = »: 5 o w T P I A A 1
6 000669 Waghet o &' & ¢ 8 5 o & 5 % ® & HsySrsp s » & 5 8 & 6 @S 9
7 2150075 Thrist Plate *# # ¢ v 2 ¢ =+ 2 @ & BTARFFE—f s » = e 1
8§ 0095027 Retaining Ring =« = « = = = « + « % TN AT R B EE 1
9 2100248 Main Feed Bar Connection + « « BREY VT » « o v o 0 o e 1
10 2100249 Connection Bushing =« ¢ ¢ « « « - BREVVV I Tz o ]
11 140001 Screw(M5=0.5X12) « » « = = « « - Ipgpers 4 & maE @ swE e 1
12 2100266 Feed Bar, Complete Set - - - - - ATEEVE@®E) » ¢ om0 e 1
13 2100242 Main Feed Bar+ = « « = « ¢ « « ¢« e s S S R 1
14 2100241 Differential Feed Bar+ « « - - - b DR R S 1
15 2100243 Differential Feed Bar Connection RiREY U 7 « = = o v v v v 1
16 2100244 Cornection Bushing =+ « « « = « AV DI Ty oo ]
17 140000 ScrewIS-0,85€150) = & = 5 « « & = o A R S R 1
18 2150065 Feed Bar Driving Shaft - « - - - -8RI E T N 1
19 2150066 Feed Bar Driving Shaft Lever - - XVd#fg- - - - - - - -« - 1
20 2100288 Connecting Rod Pin = + « « = - - EVpy FEY « ¢ o o v - 1
21 160007 Screw(M6-1X6) «+ « « « « « « ¢+« HEipidm wom v w20 u B B |
22 2100671 Differential Rocker, Complete Set®iEYRaGH) « - « « « - - - 1
23 2100672 Differential Rogker's & & & & %4 BEDEE » » ¢ ¢ o 0 o - 1
24 2100673 Differential Regulating Slider « AT A HF « « « = = « = o« 1
25 2100674 Differential Regulating Slider Cap AT AFF - + « « + + « * 1
26 110033 Screw(M3—0.5X6) = = » ¢« ¢+ 1 S A LR 2
27 2100269 Differential Lever (Right), C. Set ZEBHIL N—(F)GH) - - - -1
28 2100252 STider Tink & o = et elis o RTFGABEYT e e 1
29 0068202 Religbniog, R o« & B 28 8 878 AbypZNoFeasamiek 1
30 2100253 Slider Link Pin+ « « « » « » ¢ - ASAZY L ITEY - - - - 1
31 2100262 Differential Lever(Right) « « « « EBHL A A—(F) « « « = = - - 1
32 2100267 Collar(10X17X8mm) + + « =« « + » ik et A R 1
33 160001 SCTEW(M4_O.7X4) ........ JJ:*‘:} ........... 9
34 000690 Spriaf Pig =~ = = @ omow £ & & F 4 RTZVpFTE s &8 55 % 4 1
35 2100256 Differential Lever Spring -« - - « ZBJLN— R - - -+ o - o 1
36 0020538 O-ring(P7) =« ¢ ¢ ¢ + = « « « =« QUUF + v e o 0 o o s o 1
3l 2100263 Differential Lever(Left) =« « « - ZBBHILAA—(E) « « » « + » 1
38 000528 Washer =« = * « « o o o o o o o y AV SN R 1
39 000561 Conical Spring Washer » = « « « -« MARRT e oo 0 o o s 1
40 100000 Adjusting Nut = « = = ¢« « « - i N 1
41 190001 Adjusting Screw(M6-1X11.5, M4.5-0.5X4)FMERY + » = « « » 1
42 2100271 Differential Feed Graduation - - XVEHBEHR > - - « + =« » 1
43 110016 Screw(M4-0.7X15) ¢ « » « = = - - JEepn?e = m 5 80 5 F ¥ e
44 0020350 Differential Lever Stop =+ + + + * EEBLR—RAFo2Ne o 00 9
45 110017 SerewMF=0L8KE) = <« = = o w e Jheili @ 5 & 4 4 b &8 s 2

AZ6000G



AZ6000G



FEED DRIVING MECHAN ISM

Ref.
Na

W oo —1 O U b LD =

[e—y

12
13
14
15
16
)
18
19
20

21
22
23
24
25
26
21
28
29
30

31
32
33
34
35

Parts
Na
2100865
110064
110004
2100866
2100867
2100869
2100870
2100868
2150063
160007

2100602

160001
2100283
2100281

130002
2100280
2100284
0020401
2100277
2100278

2100275
2100276
180002
110070
2100289
0023473
2100279
180003
160003
2109005

2109006
2109067
110026
2150067
130003

1 ) B 12
Amt .
Description i 4 Req.
Feed Bar Guide Support =« - + -« - BUnl A FiR=e e su]
Screw(M4—0_7X8) ........ JJ:;‘F\‘/“ ........... 4
Screw(M3_5—0.6X8) ....... JJ:*#/“ ........... 5
Feed Bar Shield(Front) =« « -« « ° EYEBEY—A@GI) - e 1
Feed Bar Shield(Rear) » + = - - - EVEY—(EE) - - - - - 1
Feed Bar Shield Guide « « + + - - RIBY—NHFALR o o v - 1
Feed Bar Guide « « » = « ¢ « « » EVEBTAR o oo oo 9
Feed Bar Shield(Upper) =« « « -+ - EVEY—A(E) . o o . 1
Feed Bar Guide Bushing +« « - - - EVEBEHARTvy=a -« 01
Screw(M6—=1X6) =« = = =« « « ¢ « R e o v 0 v 00 0 0o 1
Feed Bar Block(Rear) Shaft - - - AEBw(ER)d- - « » - - - - - 1
SCTBW(M4“0.7X4) ........ Jh‘;l"‘(:‘/“ ........... 1
Feed Bar Block(Rear) =« « « « » - FEEG(L) » + - s e e e 1
Feed Bar Block(Rear) Lid +« « « - BEJ(fB)ZE - - » « + + + « « 1
Screw(MS—O.ﬂxfB} ........ _Lt;‘F:‘/“ ........... 1
Feed Bar Block(Front) » « « « « - FEJEE) « ¢ o o 0 o e .. 1
Eccentric Pin Holder = = = = = » FlxzxELEVEMASE - - -1
Feed Dog Eccentric Pin + « » « ¢ FEYVIXELEY - - e . i
Feed Dog BEecentrie = = « @ & & & FEVYTHREY + v oo e e e e 1
Roller Bearing = « * « « « « « =« S RART LS o o o o 1
Feed Dog Driving Connecting Rod - 22V m sy F e ¢ o« v o v o e 1
Feed Dog Regulating Eccentric - « X V@A~ xEL ¢+ ¢ - - - 1
Screw(M3—0_5X4) ........ _u:;ig\‘j ........... 9
Screw(M3=0.5X6.3) =+ ¢ « « « + I8 SRR 1
Feed Dog Regulating Plate Spring UMMV —bh xR -+ -1
Feed Dog Regulating Plate- - - - EVUMETFL—bh + « -« » 1
Feed Dog Regulating Gear - - - - XUBAFHXT « » « = = =+ - 1
Screw(M5-0.8X8) « « « « o - R e e e e e e e e e e 1
SCTBW(M5_0.8X5) ........ JJ:*?‘/“ ........... 3
Differential Feed Dog(Y5) « + = «HIEY » « ¢ ¢« ¢ ¢ o o o o 1
Main Feed Dog e« » + = = » « « + » BBREY ¢ o o o v e e e 1
Auxlllary Feed Dog ....... /1\%9 ........... 1
Screw(M3—0‘5X6) ........ JJ:;‘]{\‘/ ........... 1
Connecting Rod Cover =« « + = < FVay R A— - o o 0 o 1
Screw(M4=0.7XT.3) + ¢ « « ¢ = = IERT ¢ o v o o v o0 0o 2

A26000G




AZ6000G




LUBRICATING MECHANI'SM

Ref.
No

S WO 0O —1 O O = OO D

—

12
15
14
15
16
It
18
19
20

21
22
23
24
25
26
27
28
29
30

3l
32
33
34
35
36
37
38
39
40

41
42
43
44
45
46

Parts
No
2100935
2100363
160001
110016
001820
000567
2150201
3100370
0031831
2150206

320008
2100958
3100371
2100369
2100957
2100926
2100927
2100928
2100929

310073

2150202
2150207

320009
2150095
2150094
0080503
0030748
2150097

006861

000419

3100060

110045
3100061
3100345
3100329
2150055
2150056

310081
2100896
2100895

000456
310090
2100032
0020538
110053
320010

Gim 13
Amt .
Description = £ Req.

0il Pump, Complete Set =+ « + - - Ry 7 )« « o000 e 1
Worm Wheel =« = » « = ¢« « ¢« ¢ « DA —dlA=a s s & v 58 1
Screw(M4=0.7X4) « « « « « o o & JERT o v o 0 v 0 e 00 . 4
Screw(M4=0.7X15) » « = « « « « & IERY « o o v 0 0 0 0 00 2
Screw(1/4-40X5) =+ = « « « « « =« R e v v v v v v o e 1
San] ® & 2% 2 @ 6 N 5 % @ &GS PRy X W ow e w & w8 B A 9
0il Tube, Complete Set =« - - « - FEMANALHE) + oo e e e 1
0il Tube Fitting One Way End - - FOEHFE - » » -« « « - 4
0il Tube Clamp « * » » » » + » » [ 3 ¢ R IO 7
0il Tube(4.6X6.4X220mm) + + » *JEQHSAT « « + o o o o v 1
0il Tube Fitting Stud(M6-1) + « « BREFEFRL R + « o« o o o+ o 9
Suction Tube, C. Set =+ « =« « - BRANRAFHE) - - - - - - - 1
0il Tube Fitting Two Way - + « - WIHERF « « ¢« o ¢ o - 1
0i] Tube(4.6X6.4X36.5mm) + « ~&WNNAT + + ¢ v o 0 v o e 1
05 Filter ¢ ¢ s s # o3 # ns W e « v = s 5 2 5 ¢ 5 1
Suction Pipe(Upper), C. Set » .+ « BRASAF(L)GH) « - « « - 1
Suction Tube(4X6X18mm) =+ « + ~BAINA T « « o o o « « o 1
Suction Tube(2.5X4X60mm) + » *BEAISNA T « + « o o v o o & 1
Suction Pipe(Upper) « « « » « « - AL T (L)« v v o v o s 1
Felt =+ + + + S S S A )V N 1
0il Tube, Complete Set =« = + - - BWARATEE) - - - - - 1
0il Tube(4.6X6.4X320mm) » + » ~FAMWMXA T+« « o« v v o 1
0il Tube Fitting Stud(Long) M6-1) EHEFERA L FE) + «» » + + - 1
0il Pressure Regulating Valve, C. Set FEHRGH) - - » - « - 1
Oil Pressure Regulating Valve » - GREF « « = = « « =« « - - 1
0il Pressure Regulating Ball - - FRAEFR—NAF . « + = « « « 1
Guide Pin = = « = * @« » = + »+ « HARE » o v 0 o 00 o 1
Spring ........... . e }{;? ............ 1
Adjusting Screw(1/4-40%x5) - « -FHEIRY « ¢ « ¢ o« o o 1
Paf s 2 ¢ &9 99w powqgs e T 1
il Filter Gap =2 8 3.8 2 & 5% AANTANEF YT » - -1
Screw(M4=0.7X12) « « « ¢ « « « LIERY ¢ o v oo e 3
O—rlng(P42) ........... o)) N/ A T S S S 1
0il Filter = * ¢ ¢ ¢ » o o o « FAINT LI F o o 0 o s e s 1
Filter Housing « » « + » = « » - FANT AN FREF - o - 1
Oil Pipe, C. S€t = = = = = « ¢ 3 AANIRALTGH) » » + - - - 1
0il Pipe « » « « = ¢ « = » = « = Pty s w B e W 1
Oi] Wick =w o @ w2 = %% 5 8 8 . < s wmmmw e w e 1
0il Pipe, C. Set = » « « ¢ « « =« FANSNATGR) - - - - - 1
0il Pipe = » = » = o « « « = « » F AT o o o 0 v o s 1
Seal Plug « « + = = = = « « « « - Eﬁtﬁ ............ 1
OFL Witk « # o4 ¢ 3 3 % & & % AR T T AT ER 1
0il Sight Gauge « = « =« = = « « » FANT—T o o e e e 1
O-ring(PT) « « + « = « « « « o« QUY T« v v v v e v v v i
SCTBW(MG_IXS) ......... JJ:*?‘/“ ........... 3
0il Tube Fitting Stud(1/4-40) - - BREFERNL D« « = - - - - - 9

AZ6000G



14

UPPER KNIFE (Angled Type)

AZ6003G

10

AZ6000C




EXCLUSIVE PARTS for UPPER KNIFE (Angied Type), AZG003G £ AR RUYIETIERAG

Ref. Parts
No N
1 2100385
2 0020491
3 2101435
4 2100354
5 140012
6 2100349
| 2100353
8 110038
9 000665
10 2157050
11 2157000
11 110004
13 2157020
14 2157200
15 2107643
16 000444
17 005036
18 0034535
19 004237
20 2157040
21 110050
22 2108003
23 2109320
24 0060297

Description 2] £

Hi

Upper Knife Holder =« « « « « « - EARFAT(FH) - - -
Upper Kﬂife ........... J_—‘){} ........
Upper Knife Clamp = = ¢ « + = « - A2z o0 e .
Upper Knife Chip Guard =+ - - - - EIEWS » » v v o
Screw(M4-0.7X18.5) « « « « » =« IERY - v v e e e e
Upper Knife Clamp Plate = « + - - EAZRHFTL - - .
Upper Knife Stop = =+ « ¢ « « « = EARAX Ry .
Screw(M2.5-0.45X4.5) « « « « « « R e o oo 00
Washer =« » * « @+ ¢ « s o s & o« & T/ F o o o o o o
Presser Foot, C. Set(04) -« - - -#x(GlH) - - » » - - +
Presser Foot Hinge =« = =« = ¢ + WTbeL e oo e
Screw(M3.5-0.6X8) =« » « = =« ¢ IEERRA » & w i @ §
Presser Foot(Lower) « « « « + « » FEL(F) » + » =+ = »
Presser Foot Stitch Tongue(04) =« JI\« = « ¢ « ¢ ¢ ¢ «
Finger Guard « ¢ ¢ ¢ o o+ s o o 7,{ij‘if__]¢ W o w T
WEislle T * * * o * o o s o s o = = Ej > i/ 4( .......
Screw(1/8—44x5_6) ....... JJ:*\‘/‘? ........
Thread Chain Guide < « « = = - - ZEEE AR e o o o o o
Screw(3/32-56X2.6) + ¢« ¢ o + + - IERY » o o 000
Presser Foot Half-stay - - - - - MWEER s o - -
Screw(M3.5-0.6X4.5) + + + « - - J1 3 A
Stitch Plate(04) ........ ﬁ+ﬂi .........
Upper Logper = =« = = ® @& & & ‘o = Ea—r%e o o v v o
Pln --------------- l:°‘/ .........

AZ6000G



15

AZ6016G

L))

AZ6000G



AZ6016G EXCLUSIVE PARTS

Ref.

No

WO 0O =3 O LN b GO D

[—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
21
28

Parts

Na

2157185
2157002
110004
0024505
0024421
004131
0022156
004237
0024506
004138

2108016
2108017
2108015

004204
0024503

001228
2109017
2109018
2109019

000932

000933
0023580
2100346

180002

300040
2100177
2109320
0060297

YIETNERAR&R 15

Amt .

Description =X A Req.
Presser Foot, Complete Set(02) «#fx (i) - « » » « « « = - - 1
Presser Foot Hinge =« + « « « « - 2 o N T 1
SCTBW(M3.5—0.6X8) ....... _”:;“{\‘/“ ........... 1
Presser Foot(Lower) = « = « + = - BT (F) e ¢ ¢ ¢ 0 v o oo s 1
Presser Foot Hinge Spring+ + + T B IR » o o v o o 1
Screw(1/8—44x6) ........ _u:*\‘/“ ........... 1
Thread Chain Guide « = = » « = - ZEEHT AR o o ¢ o o v o o o 1
Screw(3/32-56X2.6) = « ¢ ¢ <+ + » FEo o ol o e R 1
Prescser Foot Stitch Tongue + ¢ #JN= = « & & & & 5 & 0 ¢ o 1
Screw(1/8—44x5) ........ JJ:)I’(Q/“ ........... 1
Stitch Plate, Complete Set =« « - @HiR(RH) « » = = » » =« - 1
Stitch Plate =« « = ¢ ¢ ¢ « « » AR » » o v e e e e e e 1
Stitch Plate Tongue s = « + = + - GHE  « = ¢ o o o o o o o 1
Screw(3/32-100X2.2) =« « « « ¢ IERY o v o v 0o o v e e 1
Stiteh Plake: Tongue Stop == & «gppRA Fpite 2 =0 2 & ¢ 1
Screw(3/32-56X3.2) + « « « + « ¢ 155 3 1
Differential Feed Dog(with Rubber Face) @iV (ZA4%YV) - -1
Main Feed Dog(with Rubber Face) « XV (FLEY) - = - » + 1
Auxiliary Heed og » » w ¢ & = IPEEY - e e e e e e e e e 1
Rubber Cushion(Large) - + « « + - PRAPE(R) « ¢« o000 v e 1
Rubber Cushion(Medium) -« - - - - HAFE(R) « » « o o o o o o 1
Upper Knife s + + = = « = = + « » ERET s s s o nbdunE s 1
Upper Enife Holder =« « « = + « - ERARBAT - o o o o 0o 1
SCTCW(M3_0.5X4) ........ Jh)’]{:‘/“ ........... 2
Washer « « « ¢ ¢ o o « o o ¢ o & Ly AVA JEEE R 1
Lower 'kifi.f@ Hpldeg < & &8 8 TAREB =+ v v o000 e e 1
Upper Looper % & » = s ® & & = 2 oV 1
Pifle » « © * » ¢ ¢ ¢ & « s s o L e o0 e e B S E e 1

AZ6000G



16
“K2” DEVICE(1)

1

2

AZ6000G



“K2" DEVICE (1)

Ref. Parts
Na _ No
1 2159901
2 2111050
3 2111051
4 310017
5 000755
6 2111063
7 004237
8 004404
9 2111055
10 004131
11 004139
12 2111059
13 2111056
14 004236
15 2111057
16 2111062
17 2111061
18 2111066
19 2111060
20 2111067
21 007623
2L 2111058
23 110068
24 2101011
25 270001
26 0021451
i) 0021457
28 0021456
29 001892
30 0021450
31 2101059
32 110042
33 2151000

‘K2"%iE (1) 16
Amt .
Description & & Req.

“K2” Device, Complete Set - + « - KZ ﬁéﬁ;(ﬁﬁ) -------- 1
Suction Pipe, Complete Set - - - B - - 0o e 1
Suction Pipe = = « « ¢« « « « « . wﬁ{i&*,ﬁg ......... 1
Oi1 Wigh o4 28 6 8 w &% & & @ Wi o 6 5 % 8% 6w ek e 1
Oil Wick Pin * + + o & o ¢ o« & . IEAEL s ¢ o v o v 0 v 1
Suction Pipe Cover =~ + + « + « - AT HIN— « ¢ o o o o o 3
Screw(3/32-56X1.7) ¢« + « « « « IERT e o o o o o v v 0 0 1
Screw(3/32-56X5.1) « « « + + - . TR v v o« ow B 9
Upper Trimming Knife -+ + « « - - = TE R FEEEEEE T 1
Screw(1/8=44X6) + « « « « « « & ERPs s & 58 % 8 waes I
SCTGW(3/32"56X3) ........ _u:;i;{/“ ........... 2
Lower Trimming Knife Holder Pin« FHX&FEL « « « - « « . . 1
Lower Trimming Knife + « » « « =« 1:33 ............ 1
SCTBW(3/32"56X4.2) ....... J}:*:‘/“ ........... 1
Lower Trimming Knife Driving Plate T XEE@H#E - - - - - - - - 1
Spring Sleeve « = ¢ + + + o o . THARZED—F e« 2 s o0 1
Lower Trimming Knife Pushing Spring FTHEFSF + « « + « « 1
Spring Protect Washer - « « - - - THRRT oL %« o o o v 1
Washer « « « « ¢ « o o ¢« ¢« &+ & . L T S T 1
Air Shield Rubber - = « « « « + . BERABG I A c o o o o o o . 1
Screw(9/64 40X 5. 3) ....... _|J:$/‘ ........... A
Lower Trimming Knife Guide Support FHXF A FIME - - - - - 1
Screw(M4=0.7X8) =« « « « « « « . MBS s o w5 W o % & 6 4 b i
Lower Trimming Knife Guide FTHTAR <« v oo v v v 1
SCFBW(1/8—44X3) ........ _[J:*T‘/“ ........... 1
Suction Power Control Tube, C. Set BR5|/IFHEEGE) - - - - - 1
Suction Power Control Tube(Inner)E&%[jj?ﬁ%%‘* -------- g
Suction Power Control Tube Bl IREE - - - - - - . 1
Screw(1/8-44X2.9) « « + « « « R e oo o 0 0000 1
Nylon Hose =+ ¢ ¢ ¢ « o o « o o & e R 1
Cloth Plate Spacer =« « » « » « » TRV —FAR—H . - -]
Screw(M3.5-0.6X4) « « « « « « » S e s s o mw s 2 5% 3 9
Suction Pipe Support « « « -« - - BAERAfTE -« 0 0 0 e - 1

AZ6000G



17

“K2™ DEVICE(2)

AZ6020G/K2

AZ6000G



“K2" DEVICE (2)

Ref.

&

WO Co 1 OO QN R OO

—t
[o—

12

Parts
No
2157102
2157000
110004
2157020
2157205
2107643
000444
005036
2107219
004237

2157040
110050

Description

Presser Foot, C. Set(Y5)

Presser Foot Hinge
Screw(M3.5-0.6%8)
Presser Foot (Lower)
Presser Foot Stitch
Finger Guard - - -
Washe T * * 9+ + +
Screw(1/8-44x5.6)
Thread Chain Guide
Screw(3/32-56%2.6)

Presser Foot Half-stay - - - + -

Screw(M3.5-0.6x%4.5)

‘K278 (2) 17

Amt .

fh 4 Req

BT (RH) « + » ¢ ¢ o o e e 1

....... 813 e ol o I
....... R e oo o v e v e e o]
....... BT () o o o o o o o oo o1
Tongue (Y5) +JJU =+ « = = =« = ¢ o ¢ o o & 1
....... T4V TH =R oo oo o1
....... lj\y-?//)f « s 8 s e+ + s s = .1
....... _|J:$\/ e |
....... TG A R o o o0 000 e o]
....... TR o 0 g a2 10 s om 3 st ]
MEEEFE R e o e o e e e e e 1

...... _IJ:;l‘/ e e e e e e e e e s ]

AZ6000G



“C" DEVICE

AZB000G



“C" DEVICE

Ref.
Na

O W 0o =1 O O OO o =

[—y

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
2
28
29
30

31

Parts
Na
2109932
0033939
1094011
1097000
009960
000669
000600
000009
1097001
006905

0010263
1096000
1298000
0033938

005040
0033937
0033936
0033935

000334

005505

1090133
0010052

000623
0010112
0010290
0010310
0033940
1096004
1096005
0011987

009814

‘CEE 18

Amt .
Description 5 £ Req.
“C” Device, Complete Set = « « «“C’HEG) - - - - - - 1
Hose Band(1/4 inch) » « = - ° F—ZARY RA/44F) - -1
Hose Nipple (PT1/8X8) « » » - i S & VR 1
Regulator (AR2000-01BG) - - - L¥alL—F -« 000 1
Screw(M5-0.8X16) = = « - - - ERY o v v oo e 9
Washer « « « ¢ = = = » ¢ « = 2 RN 4
Spring Washer - = « » ¢ & = o RPN T RG> == w8 2
Nut = = ¢« ¢ » = ¢ o o o ¢ = = e 2 L L T T B 2
Regulator Support - = « = ° * V¥ aLb—FmfttR - - - 1
Wood Screw(¢5.1xX20) « « - - . 5 AR 9
Connector (EC6-PT1/8) - - - - TSRTH e e e e e 1
Nylon Hose(4X6X2000mm) - - + » FABBE—A - v ov e 1
Air Valve, Complete Set - - - T OLT(GH) » o e e e e 1
Collar(6.4x13X%mm) - + * * T AATHBARHT— - -1
Serew(11/64-40%8.5) « + « - R e oo o v e e e 5
RBelurh, SPrinig® © & &om ™ .2 TTPANTHRE AR - o - - 1
Air Valve Holder = = « « - * TTFAATERAAE - - - 0 - 1
Air Valve Stop =+ = » =+ * ° TFALT ARy % - o e 1
Nut ¢« « = « * - “ e e e s e e v an 4 SCHERERE T 1
Adjusting Screw(11/64-40Xx16) - - FHEARY « « =+ = > 0 00 1
THC ‘Valve, €. Sgt= = v » 5 = TAC/ VT (R) » » = =+ = 1
TAC ¥alvg e = % w0 8 s o ¢ = TAC2S)L T o« o o 0 o o v o e 1
Gasket =+ = = = ¢+ ¢ o = ¢ BT SRR 92
Joint (I-4) « + + + = = « = S I 9
Connector (EFC6-PT1/8) « + - - e R 1
Veniuri Tube » o » = & o & & AN P o e e R 1
Hose Band(3/8 inch) « - - - - R ARV RG/8ALVF) - -2
Vinyl Hose(12x 18X 1500mm) P LR— A e e e e e 1
Vinyl Hose(12X18X500mm) « + + + E=—JbR—A + » « * = * 1
UL Clamp + = * * » = = = * * ULZ Sy P e v vovooo s o g
Wood Screw(¢3.1x20) - - - - y, 5 3NN NN 9

AZ60006G



19

11

&)—12

AZB000C

26




MISCELLANEOUS SUPPORTING BOARD

Ref.
Na

1

2
3
4
5
6
7
8
9
0

J

11
11
12
1%
13
14
15
16
17
18
19
20

21
22
i
24
23
26
21
28
29
30

()

Note :

Parts
Na
2150212
110015
2150213
110013
2100339
000070
009861
2101450
2101451
0020064

000162
000162
000016
000016
2100375
005624
2100337
2100338
009864
009871
0020057
0020045

2100336
000538
140011

2100374
350007

0020078

0020077
009992

0020076
009995

2 7iRBA#R 19

Ant.

Description & 4 Req.
Belt COVCI‘ ........... /\}]/]\)b)\._. ........ 1
Screw(le—O_'])(ZB) ........ JJ:*“/ ........... 2
Supplementary Belt Cover - « « « <)L hgfBOIHN— - -+« « 1
Screw(MA—0.7X8) « « « o « o o« B e w vl ol o 0 A s 9
Supporting Board =« = ¢ ¢ ¢ ¢ - - o R 1
Hanging Nut « « + = + = = « « « « S S 4
Hanging Bolt(Semi-submerged only) & UV R b (BRLRDAH) + - - 4
Spacer(15mm) .......... %/y‘*ﬁ;{/{-—--ﬂ' ....... 4
Spacer (5mm) (See the below) + + + ZFIRAN—Y(TLSH) - - 4
Supporting Board Rubber Cushion « =7 iR LEE + + ¢« « « « ¢ 8
Washer (Semi-submerged) - - -« - - rergney GEHESR) » ¢« v v u @ 4
# (Full-submerged) « = - - » Jyve (X)) o-- 20
Nut (Semi-submerged) « + = + + ¢ - Sl 9286 8
Nut (Full-submerged) » « « = » = ° el X6/ vt 20
Chute (Upper) Support =« « + + « «=—h(R)ERfHR- - - - - 1
Screw(M4—0.7X10) ........ Jj:a{-:‘/ ........... 4
Chute (Upper) « + v = = &4 & « « Fam— FCE) o « o o ¢ o o 1
Ehiitei(EOWEr) # & = @« &% & & @ @] Sa—R(F) e+ o o o o o e 1
Hanging Bolt (Full-submerged only)® V R M (LLKXDH) - - - 4
Bolt (Full-submerged only) « = » « Rk (RELEKXDH) » -+ - - 4

Supporting Board Connector (Full-submerged only) %rbi=R(2i#n%)2
Supporting Board Sleeve (Full-submerged only) ®y§rY-7(44A04) - 2

Supplementary Chute Cover « + « « ¥a— MEBIH N— > - - - - 1
washer ............. lj\y?‘/.:? .......... 1
Wing Bolt (M4-0.7X6) =« « « = - - FaTBLR e 1
Chip Receiver (Semi—submerged only) Y17 (BLHLXDOH) « « -1
Wood Screw(¢ 3. 5X16) ¢ o + o o o y, - S 2 N T 2
Idler, C. Set(for Left Footing Pedal) 7A FZ (&) - « « - - 1
Idler Support « =« « =+ = = ¢ ¢ - FPARSEYIHR « -« + - - 1
Screw(M4—0.7X10) « « « = = = « JER e v 0 o o v o v o o 9
[flefia e 2 v s o o & = mmm w5 FARS o o o v v o0 o e 1
Screw(M3—0.5X5) « « o « o « = R o v o e e e e e 9

F—F I OE X45mOBF T AE,
Not necessary when the thickness of Table is 45mm.

AZ6000G



20

-1

1-2

AZ6000G



THREAD STAND

-~
LD OO =1 O W W O BD hﬂ‘:z o
=M

[o—y

12
13
14
15
16
1l
18
19
20

21
22
23
24
25
26
o1
28

[ =T

Parts
Na
9620693
9620694
9620631
9620670
9620689
911002
911001
910001
9620673
911006
910000

9620675
930052
930053
910003

9620702

9620703

3620700

9620688
911060

9620691

9620690
9620663
9620678
9620679
9620680
9620681

930055
9620665

Description

RIB 20
Amt .
it 2 Req.

Thread Stand, C. Set(3 Spools Type)z&izl*(éﬁ)(3ﬂisﬁfﬁ) |

n I
Column Cap
Column Pipe (Upper)
Thread Guide Holder(Large)

Screw(M4—0.7X20) » » « « « « -
Screw(M4=0.7X12) « « « « « « &
Nut = = = = = = + s = « « « =« =«
Column Pipe Connector - = « - -
Screw(M5—0.8X13) = « « + ¢ ¢
Nut » ¢ » ¢ + ¢ o o ¢« ¢ o o o &

Column Pipe (Lower)
Washer

Spring Washer » « « « « ¢ « « «

Nut (M16-1.5)
Thread Hanger (2 Spools Type)
Thread Hanger (3 Spools Type)

Thread Hanger Holder

Screw(M6=1X15) « « « = « « « &«

Thread Guide Arm

Thread Guide Holder(Small)

Thread Guide(3 Spools Type) -+ -
Spool Cushion«+ « « +« = « « » -
Spool Pim e * ¢ ¢ o o 0 v e oo
SDOOI Mat « ¢ « « ¢ « « o o « &
Spool Seat Disc s = « « « « «
Spring Washer » + » « + ¢ ¢ « =
Thread Guide(5 Spools Type) * -

(4 Spools Type) »

----------

oooooo

......

oooooooooooo

.........

ooooo

-------

r (AERLHE) - - -1

IS AERP YL o 0 0 0 0 oo 1
ASERLF(E) o e e I
*HAREAVL(R) - - - - - 1
JJ:*T/’ ........... 1
_U:*:/ ........... 3
2 S T S 4
aASANNATHEFE -+ + o - - 1
lt*\/ ........... 9
SEalRs & R 5 @ e ke 5(6)
S ENALL(TF) e« o ¢ o 1
Ly Y I 1
AT YA D wisg « w5 %k 1
Fhoeose e e 1

c AV RAVEQQELE) - -4
ALy RAVH GERA) - -2
Thread Eyelet = = = = « « « « -

T ogplpe = & mowwm s 3(4)
Avy EAvHiXx - - 2(4)
_IJ:*‘./ .......... 2(4)
Huf WPk 58 5 B 9 5.5 1
s HAREAZE(GR) « - o - - 1

- AV FHA RQ@ERLH) - -1

AF—= T yray - - - - 3(4)
A=)Vl o o e e 3(4)
7.7’—}1,-\'7\\/ [\ ...... 3(4)
AL e oo v v e e 3(4)

AFYVT T oY - - -

- Rby RTA FOEELA) - -1

AZ60006



21 WARNING LABEL =S = ~<JL
LABEL Parts No. Description
a4 - I i s 4
(— — =
Acwmon/\
Do not operate w“hout eye guafd 390140 CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
I )
A xR
B<BPTIIHET D,
SEMMREOUT || g | RS
BEEJOTHS. %
BURE/ PO,
WP REETIC L
| )
TAzEEE] con -ERmIsLEE.
e eanireD | TRA Y TR R .
A\ DANGER 58t THEEITD L DANGER : WARNING OF ELECTRIC SHOCK B
ey | el HIGH-VOLTAGE
To open this cover, 390144
turn off power BREEES
supply and wait
more than S minutes
{ before opening.
"“Be sure to connect earth line.’
390145
T—RAIF )
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
Bl ACE - Z A%
EYE GUARD : TAKE CARE NOT CAUSE INJ
: ‘ TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
5 G b HEET
CAUTION FOR HIGH TEMPERATURE :
; : DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENOID
i BEEET Y




LIST of MAIN SPARE PARTS
(EEBRIVAREL)




22

AZBUUUGGM“LBTMMMNWMEMNMI%%%UZ#)

Main Parts Presser Presser Presser
Needle Stitch
Foot, Foot Foot
Clamp ] Tongue
C. Set Hinge (Lower)
Models &1k A () |fWxerv | #Bx(H) o
AZ6020G-Y5 2159102 2157057 2157000 2157020 2157
Y5/K2 " 2157102 ” " "
AZ6003G-04 " 2157050 " " 21574
A76016G-02 ” 2157185 2157002 0024505 00245




2:2

Thread ) Differential| Main Auxiliary | Upper Lower
Stitch
Chain
Plate ,
Guide Feed Dog Feed Dog Feed Dog Looper Looper
TRIARN| & & | #5f & U #ix Y hEY Er—r3 Ta—
0034535 2108004 2109005 2109006 2109067 2109322 2109347
2107219 ” /] n n ” ”
0034535 2108003 " " ” 2109320 "
0022156 2108016 2109017 2109018 2109019 " "




23

AZBGB0O0O00G TNDEX

‘parts Page Ref. Weightl Parts Page Ref. Weight! Parts Page Ref.
No. No._ No. {(g) | No. No. No. (g) | No. No. No.
000009 18 8 ' | 004131 15 6 | 0020137 1 29
000010 2 6 | 004131 16 10 | 0020350 11 44
000014 4 44 | 004138 15 10 | 0020401 12 18
000014 g 35 | 004139 16 11 | 0020491 14 2
000016 19 12 ! 004204 15 14 | 0020496 7 13
000035 6 26 | 004236 16 14 | 0020538 11 36
000070 19 6 | 004237 8 39 | 0020538 13 44
000162 195 11 004237 14 19 |

000177 4 9 004237 15 8 | 0021450 16 30
000178 4 7 004237 16 7 | 0021451 16 26

000322 4 26
000334 18 19
000393 6 45
000419 13 30
000444 2 9
000444 8 42
000444 14 16
000444 17 7
000456 13 41

004237 17 10 | 0021456 16 28
004404 16 8 | 0021457 16 27

005036 8 43
005036 14 17
005036 17 8
005040 18 15
005075 1 30
005345 6 31

0022156 15 7
0022215 4 46

0023473 12 26
0023580 15 22

000482 8 6 005505 18 20 0024083 4 4
000526 5 23 005624 19 14 0024084 4 3
000528 11 38 0024095 2 25
000532 7 14 006035 4 24 0024156 4 14
000538 19 22 006816 1 22 0024157 4 5
000561 11 39 po6861 13 29 0024421 15 5

000567 6 48
000567 13 6
000600 18 7
000623 18 23
000629 g 26
000644 1 5
000644 4 25
000653 4 30

006905 18 10 0024446 2 20
0024503 15 15
007623 16 21 0024505 15 4

. 0024506 15 9
009814 18 31
009861 19 7
009864 19 17

009871 19 18

0030748 13 27

|
i
|
{
I
I
i
I
I
I
I
|
I
I
i
I
I
|
!
i
1 0031111 4 8

009960 18 5 | 0031831 13

I
1
|
|
1
|
!
|
|
1
I
I
i
|
I
I
|
|
|
|
!

000665 14 9 9
000669 11 6 009992 19 28

0032604 6 34
000688 7 27 0032879 1 23
000690 11 34 0010052 18 22 0032919 7 24
000726 1 37 0010112 18 24 0032952 4 12
000755 16 5 0010263 18 11 0032962 4 11
000779 9 31 0010290 18 25 0032971 4 13

000932 15 20
000833 15 21

0010310 18 26
0033024 3 14
0033627 1 24
0033935 18 18
0033936 18 17
0033937 18 16
0033938 18 14
0033939 18 2
0033940 18 27

0011987 18 30
001123 1 4
001203 2 21
001228 15 16
001820 13 5
001892 16 29

0020004 1 15
0020005 1 16
0020016 2 22
0020045 19 20
0020057 19 19

003636 b 22 0020064 19 10
003637 1 10 0020076 19 29 0034535 8 38
003637 2 23 0020077 19 27 0034535 14 18
003637 6 23 0020078 19 26

[
I
|
|
i
1
|
i
[
|
|
|
i
i
!
|
I
I

000669 18 6 | 009995 19 30
|
i
1
i
i
[
|
I
1
|
|
[
I
[
1
|
|
I
[

0020118 4 6 0036518 3 22 1



INDEX - Page = 2

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) No. No. No. (g) No. No. No. (g)

110026 12 33 150004 3 10

110031 1 14

0060287 14 24

I I
I I
I !
0060297 15 28 | 110033 11 26 160001 1 8
|l 110035 4 40 I 160001 5 4
0068202 11 29 i 110035 7 12 | 160001 8 31
0068517 3 15 | 110036 10 17 I 160001 9 10
I 110038 14 8 I 160001 11 33
0080503 13 26 i 110042 16 32 | 160001 12 12
| 110045 1 6 | 160001 13 3
0093090 5 7 I 110045 13 32 I 160002 6 4
0093303 4 37 Il 110046 7 26 1 160002 7 4
0093864 7 16 | 110048 3 3 I 160002 9 23
I 110050 8 36 |l 160003 6 8
0095027 11 8 I 110050 14 21 I 160003 7 8
| 110050 17 12 I 160003 10 8
100000 11 40 I 110053 13- 45 Il 160003 12 29
100001 1 13 b 110054 2 32 160007 5 2
100001 8 23 I 110064 3 189 I 160007 8 26
100002 11 5 | 110064 12 2 I 160007 11 21
100073 8 2 I 110065 8 22 160007 12 10
I 110068 16 23 I 160016 6 19
110001 2 3 I 110070 12 24 i 160027 5 14
110001 4 22 i 110071 g 17
110001 6 29 I 110073 4 29 | 170032 2 5
110001 7 21 I 110076 2 8 1 170045 8 11
110002 6 36 I 110106 2 15 I 170047 8 15
110002 g 36 I 1 170049 4 34
110003 2 28 I 1200086 6 6
110004 7T 15 1 120006 7 6 i 180001 8 12
110004 8 34 I 120006 9 5 | 180002 12 23
110004 12 3 I 120006 10 5 I 180002 15 24
110004 14 12 I 120006 11 2 | 180003 12 28
110004 15 3 i 120010 8 17 | 180014 10 18
110004 17 3 I 120013 9 32
110006 6 18 I 120017 1 28 | 190001 11 41
110009 4 36 I 120017 8 20 I 190015 2 13
110009 6 27 | 120049 6 2 I 190016 4 10
110009 9 12 | 120049 7 2 i 190080 8 1
110009 10 14 I 120049 9 2 !
110011 6 33 | 120049 10 2 | 210009 9 30
110012 1 12 I I 210267 11 32
110012 2 11 I 130001 9 16
110012 7 18 i 130002 12 15 ! 211063 16 6
110012 8 8 | 130003 3 25
110013 2 2 I 130003 12 35 | 270001 16 25
110013 3 7 i
110013 4 2 |l 140000 11 17 t 300000 11 4
110013 | 6 46 [ 140001 11 11 I 300004 1 27
110013 19 4 | 140002 10 12 | 300008 6 12
110015 19 2 I 140003 6 13 | 300008 9 20
110016 1 18 I 140004 9 21 | 300008 10 11
110016 11 43 | 140011 19 23 | 300040 15 25
110016 13 4 i 140012 14 5 1 300043 1 34
110017 11 45 |l 140014 7 30 I
110026 4 45 I I 310001 6 42




INDEX Page = 3

Parts Page Ref. Weightl Parts Page Ref. Weightl Parts Page Ref., Weig

1097000 18 4 2100227 g 15
1097001 18 9 | 2100229 4 38
I 2100241 11 14

2100671 11 22
2100672 11 23
2100673 11 24

No. No. No. (g) | No. No. No. (g) | No. No. No. (
310005 6 40 | 1298000 18 13 | 2100242 11 13
310017 16 4 | | 2100243 11 15
310065 9 28 | 2049401 1 36 | 2100244 11 16
310073 13 20 | | 2100248 11 9
310081 13 38 | 2100006 1 1 | 2100249 11 10
310089 6 16 | 2100009 7 22 I 2100251 11 3
310089 g9 24 | 2100011 1 7 | 2100252 11 28
310090 13 42 | 2100012 1 9 | 2100253 11 30
310109 5 25 } 2100014 1 3 | 2100256 11 35

| 2100024 2 24 | 2100262 11 31
320008 6 47 | 2100032 13 43 1 2100263 11 37
320008 13 11 | 2100035 3 1 | 2100266 11 12
320009 13 23 | 2100037 3 21 | 2100269 11 27
320010 13 46 | 2100047 3 4 | 2100271 11 42

| 2100053 1 17 | 2100272 5 29
330000 3 17 | 2190063 4. 1 | 2100275 12 21
330008 3 16 } 2100088 9 3 | 2100276 12 22

I 2100088 10 3 | 2100277 12 19
350007 19 25 | 2100098 5 34 | 2100278 12 20

1 2100099 8 25 | 2100279 12 27
390097 2 18 !} 2100105 5 17 | 2100280 12 16
390098 2 19 | 2100117 5 19 | 2100281 12 14
390140 21 1 | 2100136 6 11 | 2100283 12 13
390143 21 2 | 2100137 6 7 | 2100284 12 17
390144 21 3 | 2100138 6 14 ! 2100288 11 20
390145 21 4 | 2100144 6 3 | 2100289 12 25
390146 21 b I 2100145 6 32 | 2100336 19 21
390147 21 6 | 2100152 6 39 I 2100337 19 15
390148 21 7 | 2100160 7 1 | 2100338 19 16
390177 2 16 | 2100161 i 7 | 2100339 19 5

| 2100161 9 9 ! 2100346 15 23
910000 20 10 | 2100161 10 7 | 2100349 14 6
910001 20 7 | 2100162 7 5 | 2100353 14 7
910003 20 14 1 2100164 7 11 | 2100354 14 4

| 2100165 7 10 i 2100363 13 2
911001 20 6 | 2100166 7 25 | 2100369 13 14
911002 20 5 | 2100167 7 28 | 2100374 19 24

911006 20 9 | 2100168 7 29 | 2100375 19 13
911060 20 19 | 2100173 7 3 | 2100385 14 1

| 2100174 7 19 | 2100502 6 28
930052 20 12 | 2100176 6 15 I 2100518 8 19

930053 20 13 | 2100177 15 26 | 2100533 6 41

930055 20 27 | 2100181 B 3 | 2100534 2 27
] 2100189 8 28 i 2100535 6 43
1090133 18 21 | 2100192 8 21 i 2100536 6 44
| 2100193 8 13 | 2100538 2 19
1094011 18 3 | 2100197 8 18 | 2100580 8 5
‘ | 2100199 8 30 | 2100602 12 11
1096000 18 12 1 2100211 10 10 | 2100625 5 3
1096004 18 28 | 2100215 10 1 | 2100642 5 36
1096005 18 29 | 2100219 10 9 | 2100642 6 20
| 2100221 9 19 | 2100667 g 25

| |

|

}




INDEX _ Page = 4

Parts Page Ref. Weight!| Parts Page Ref. Weight!| Parts Page Ref. Weight

No. No. No. {g) | No. No. No. (g} ! No. No. No. (g)
2100674 11 25 | 2109008 12 31 | 2150046 5 27
2100854 9 33 | 2109017 15 17 | 2150047 5 28
2100855 2 26 | 2109018 15 18 | 2150048 5 21
2100856 2 31 i 2109019 15 189 | 2150049 5 20
2100861 3 13 | 2109067 12 32 I 2150050 5 35
2100863 1 21 | 2109200 6 35 | 2150051 6 17
2100864 1 20 ] 2109201 10 16 | 2150055 13 36
2100865 12 1 | 2109320 14 23 | 2150056 13 37
2100866 12 4 | 2109320 15 27 I 2150057 6 24
2100867 12 5 | 2109322 g 29 | 2150058 6 25
2100868 12 8 j 2109347 10 15 | 2150060 7 9
2100869 12 6 | 2109932 18 1 | 2150063 12 9
2100870 12 7 | | 2150064 11 1
2100872 5 15 | 2110026 3 6 | 2150065 11 18
2100873 3 23 | 2110027 3 5 | 2150066 11 19
2100874 3 24 | 2110183 5 6 | 2150067 12 34
2100875 1 26 i 2110184 . 5 5 | 2150069 5 33
2100884 9 18 [ | 2150070 9 6
2100890 9 37 | 2111050 16 2 | 2150071 9 4
2100892 9 27 | 2111051 16 3 | 2150072 9 7
2100895 13 40 | 2111055 16 9 | 2150075 9 8
2100896 13 39 | 2111056 16 13 | 2150075 11 7
,: 2100899 6 5 | 2111057 16 15 | 2150076 10 4
y 2100800 9 1 | 2111058 16 22 | 2150084 9 14
: 2100902 10 6 ] 2111059 16 12 | 2150094 13 25
: 2100903 9 22 | 2111060 16 19 | 2150095 13 24
2100918 3 20 | 2111061 16 17 I 2150096 5 9
2100921 3 2 | 2111062 16 16 : | 2150097 13 28
] 2100926 13 16 | 2111066 16 18 | 2150100 5 11
| 2100927 13 17 | 2111067 16 20 | 2150105 6 1
2100928 13 18 | I 2150110 4 28
2100929 13 19 | 2129423 2 29 | 2150111 4 31
2100935 13 1 | | 2150112 4 32
2100957 13 15 | 2150015 1 11 | 2150114 4 27
2100958 13 12 | 2150016 2 1 I 2150115 A 2
2100961 3 11 | 2150017 3 18 | 2150116 4 15
| 2150018 2 4 | 2150117 9 34
2101011 16 24 | 2150019 7 20 { 2150118 10 13
2101059 16 31 | 2150020 7 17 I 21501189 4 39
2101435 14 3 | 2150021 7 23 I 2150120 4 42
2101450 19 8 | 2150022 3 12 I 2150121 4 43
2101451 19 9 | 2150023 2 10 i 2150123 4 41
| 2150024 2 12 ] 2150124 4 21
2107219 17 9 | 2150025 2 14 | 2150125 2 7
2107643 8 41 | 2150026 1 19 | 2150130 9 11
2107643 14 15 | 2150027 4 35 | 2150132 4 33
2107643 17 6 | 2150035 6 37 | 2150138 g8 16
. | 2150038 5 10 | 2150139 8 24
2108003 14 22 | 2150039 5 16 I 2150140 8 27
2108004 6 30 | 2150040 5 24 | 2150141 8 29
2108015 15 13 | 2150041 5 26 | 2150145 8 4
2108016 15 11 | 2150042 5 32 | 2150146 8 7
2108017 15 12 | 2150043 5 18 I 2150147 8 9
| 2150044 5 30 | 2150148 8 10
2109005 12 30 | 2150045 5 31 | 2150150 6 49




TNDEX page = 5

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weig

No. No. No. (g) ! No. No. No. | No. No. No.
2150201 13 i | 9620689 20 4 |

2150202 13 21 | 9620690 20 21 |

2150206 13 10 | 9620691 20 20 i

2150207 13 22
2150210 1 2
2150212 19 1
2150213 19 3

9620693 20 1= I
9620694 20 1-2 !
9620700 20 17 |
9620702 20 15 [

2150214 5 1 | 9620703 20 16
2150500 6 10 i

2150510 6 9

2150515 9 13 !

2151000 16 33 i

2157000 8 33 |
2157000 14 11 I [
2157000 17 2 I |
2157002 15 2 ! !
2157020 8 37 | i
2157020 14 13 | [
2157020 17 4 i I
2157040 8 35 ! |
2157040 14 20 | |
2157040 17 11 | I
2157050 14 10 | |
2157057 8 32 !

2157102 17 1 1 I
2157185 15 1 | : 8
2157200 14 14 |

2157205 8 40 i [
2157205 17 5 -

2159102 6 21 1
2159901 16 1

3100060 13 31
3100061 13 33 i
3100129 5 8 |

3100329 13 35 |

3100345 13 34 I
3100370 6 38 |
3100370 13 8
3100371 13 13

9620631 20 2
9620663 20 22
9620665 20 28
9620670 .20 3
9620673 20 8
9620675 20 11
9620678 20 23
9620679 20 24 |
9620680 20 25 ! ;

9620681 20 26 | i
9620688 20 18 |



